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1.700 GHz 1.700 GHz 1.000 MHz 170886 GHz -268.96 dem 5.96 d& 1.750 GHz 1.755 GHz 100.000 kHz 1.75058 GHz 4.10 dBm -25.90 dB
1.705 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -34.57 dém -21.57 d8 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -35.08 dBm -22.08 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71058 GHz 3.00 dBm -26.10 dB 1756 CHz 1768 Ghz 1.000 MH2 175870 GHz 30,18 dém ~17.16 08
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___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170895 GHz -43.37 dem -30.37 d& 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75466 GHz 17.33 dBm -12.67 dB
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz ~26.18 dim -15.18 d8 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -26.15 dBm -15.15 de
1,710 GHz 1.715 GHz 100,000 kHz 171033 GHz 16.74 dBm -13.26 dB 1756 CH2 1768 GH2 1,000 Mz 75600 CHe —42.57 cbm 3597 b
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1.700 GHz 1.709 GHz 1.000 MHz 1.70856 GHz -29.13 dém 6.13 d8 1.750 GHz 1.755 GHz 100.000 kHz 1.75463 GHz 2.96 dBm -27.04 dB
1.705 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -35.65 dém -22.65 dB 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -36.13 dBm -23.13 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71286 GHz 2.00 dBm -27.01 d& 1756 CHz 1768 Ghz 1.000 MH2 175520 CHz 20,42 dbm 1642 0B
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1.700 Gz 1.700 GHz 1.000 MHz 170900 GHz -44.87 dBm -31.67 d& 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75464 GHz 15.18 dBm -14.82 dB
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1.700 GHz 1.700 GHz 1.000 MHz 170896 GHz -30.24 dém 7.24 08 1.750 GHz 1.755 GHz 100.000 kHz 1.75368 GHz 1.96 dBm -28.04 dB
1.705 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -36.62 dém -23.62 dB 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -36.84 dBm -23.84 dB
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1,700 GHz 1.709 GHz 1.000 MHz 1,70887 GHz -45.02 d&m -32.02 d8 1.745 GHz 1.755 GHz 100.000 kHz 1.75443 GHz 17.06 dBm -12.94 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -36.59 dBm -23.59 dB 1.755 GHz 1.756 GHz 100.000 kHz 1.75501 GHz -35.04 dBm -p2.04 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71057 GHz 17.26 dBm -12.74 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75600 GHz -44.26 dBm -31.26 db
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1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -30.80 dém -17.80 d& 1.745 GHz 1.755 GHz 100.000 kHz 175411 GHz 0.82 dBm -29.18 dB
1.705 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -37.33 dém -24.33 dB 1.755 GHz 1.756 GHz 100.000 kHz 1.75500 GHz -37.57 dBm -24.57 dB
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1.700 Gz 1.709 GHz 1.000 MHz 170894 GHz -45.72 dém -32.72.d8 1,745 GHZ 1.755 Gz 100.000 kHz 1.75441 GHz 16.73 dbm -13.27 db
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1.700 GHz 1.709 GHz 1.000 MHz 1.70857 GHz -31.12 dém -18.12 d& 1.745 GHz 1.755 GHz 100.000 kHz 175352 GHz -0.25 dBm -30.25 dB

1.705 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -38.19 dém -25.15 dB 1.755 GHz 1.756 GHz 100.000 kHz 1.75502 GHz -38.94 dBm -25.94 dB

1.710 GHz 1.720 GHz 100.000 kHz 171841 GHz -0.12 dBm -30.12 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75662 GHz -32.58 dBm -19.58 dB

Y
Il 1 | P

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A65 of A79




SPORTON L.

AB.

FCC RADIO TEST REPORT

Report No. : FG1D0405B

LTE Band 4/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

)

Date: 7 .JAN 2022 00-23:01

i

Date: 7. JAN 2022 00:35:48

[ ] o
P um :E' Sp um "y
Ref Level 25.40 dbm  Offset 5.40 dB Mode Auto Sweep RefLevel 25,40 d2m  Offset 5.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS ,EF;‘gl;MEcudEk'\EF, PABS
20 B[ _FPURIOUS | INE_ABS PABS 20 e —FrURTOUS [INE_ABS PABS
10 dém r‘ 10 dBm (ﬂ
0 dem }J ‘l 0 dBm "
-10 dem \ -10 dBm J
| SPURIOUS_LINE ABS_ / \ JJ \
-20 dem { '\I 20 dBm r' |
-30 dém T L\ -30 dBm { i
-40 dBm \‘ ‘Iﬂl\ 4 \\:IBrr {ﬂk 7
\ N
50 dBm T J 4 i f’ -spidem . L‘m
-60 dam DN -80 {e W =
” e AT SN P VPN W i
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz || Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170200 GHz -44.45 dém -31.45 d& 1.745 GHZ 1.755 GHz 100.000 kHz 1.75443 GHZ 15.17 dBm -14.83 db
1.709 GHz 1.710 GHz 160.000 khz 1.71000 GHz -40.48 dém -27.48 d8 1.755 GHz 1.756 GHz 100,000 kHz 1.75501 Gz -40.60 dBm -27.60 dB
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1.700 GHz 1.700 GHz 1.000 MHz 1.70889 GHz -32.30 dBm -19.30 dé 1.745 GHz 1.755 GHz 100.000 kHz 1.74819 GHz ~1.21 dBm -31.21 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -45.66 dBm -32.66 d& 1.740 GHz 1.755 GHz 100.000 kHz 1.75415 GHZ 17.57 dbm -12.43 db
1.708 GHe 1.710 GHz 150.000 k2 1.70853 GHz ~34.46 dim -2l.46 do 1.755 GHz 1.756 GHz 150.000 kHz 1.75801 GHz -35.60 dBm -22.60 de
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1.700 GHz 1.709 GHz 1.000 MHz 170892 GHz -32.69 dém -19.69 dé 1,740 GHz 1.755 GHz 100.000 kHz 1.74341 GHz -0.96 dBm -30.96 dB
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__Rangelow | Rangeup | RBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70856 GHz -44.88 dBm -31.88 d& 1.740 GHz 1.755 Ghz 100.000 kHz 175414 GHz 16.45 dBm -13.55 d&
1.709 GHz 1.710 GHz 150.000 khz 1.70589 GHz -35.68 dbm -22.68 d8 1.755 GHz 1.756 GHz 150,000 kHz 1.75500 GHz -36.11 dBm -23.11 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71086 GHz 16.53 dém -13.37 d& 1.756 GHz 1.765 GHz 1.000 MHz 1.75613 GHz -45.67 dbm -32.67 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70893 GHz -38.19 dém -20.19 d& 1.740 GHz 1.755 GHz 100.000 kHz 1.74300 GHz -1.83 dBm -31.83 dB
1.705 GHz 1.710 GHz 150.000 kHz 1.71000 GHz -39.04 dém -26.04 dB 1.755 GHz 1.756 GHz 150.000 kHz 1.75501 GHz -39.51 dBm -26.61 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.72249 GHz -1.83 dém -31.83 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75632 GHz -33.97 dBm -20.97 dB
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LTE Band 4/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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1,700 GHz 1.709 GHz 1.000 MHz 1,70898 GHz -46.37 dBm -33.37 d8 1.740 GHz 1.755 GHz 100.000 kHz 1.75420 GHz 15.26 dBm -14.74 dB
1.709 GHz 1.710 GHz 150,000 kHz 1.70998 GHz -36.39 dBm -23.39 dB 1.755 GHz 1.756 GHz 150.000 kHz 1,75500 GHz -35.55 dBm -p2.55 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71085 GHz 15.80 dBm -14.20 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75612 GHz -45.49 dBm -32.49 db
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1.700 GHz 1.709 GHz 1.000 MHz 1.70837 GHz -33.92 dém -20.92 d& 1.740 GHz 1.755 GHz 100.000 kHz 1.74360 GHz -3.13 dBm -33.13 dB
1.705 GHz 1.710 GHz 150.000 kHz 1.70996 GHz -40.55 dém -27.55 dB 1.755 GHz 1.756 GHz 150.000 kHz 1.75501 GHz -40.35 dBm -27.35 dB
1.710 GHz 1.725 GHz 100,000 kHz 172110 GHz -2.90 dBm -32.00 dB 1756 GHz T 765 GR2 1,000 MHz 175570 GHs ~34.06 hm 2108 B
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LTE Band 4 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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1.700 Gz 1.700 GHz 1.000 MHz 170883 GHz -45.54 dBm -32.54 d 1.735 Ghz 1.755 Ghz 100.000 kHz 1.75397 GHz 17.11 dBm -12.89 d&
1.709 GHz 1.710 GHz 200.000 kiz 1.70857 GHz ~34.58 dbm -21.58 d& 1.755 GHz 1.756 GHz 200,000 kHz 1.75500 GHz -34.96 dBm -21.96 dB
1.710 GHz 1.730 GHz 100,000 kHz 171111 GHz 17.52 dBm -12.48 dB 1756 CH2 1768 GH2 1,000 Mz 1 75605 CHe —43.55 cbm ~30'53 db,
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1.700 GHz 1.700 GHz 1.000 MHz 1.70871 GHz -34.27 dém -21.27 dé 1.735 GHz 1.755 GHz 100.000 kHz 1.74578 GHz ~2.06 dBm ~32.06 db
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LTE Band 4/ 20MHz / 16QAM
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1.700 GHz 1.709 GHz 1.000 MHz 170899 GHz -42.97 dBm -29.97 d& 1.735 Ghz 1.755 Ghz 100.000 kHz 1.75393 GHz 16.27 dBm -13.73 dB
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1.700 GHz 1.700 GHz 1.000 MHz 1.70894 GHz -34.10 dBm -21.10 d& 1.735 GHz 1.755 GHz 100.000 kHz 1.73815 GHz ~3.06 dBm ~33.06 db
1.709 GHa 1.710 GHz 200,000 kHz 1.70957 Gz -39.29 dém -26.25 dB 1.755 GHz 1.755 GHz 200000 kHz 1.75503 GHz -40.67 dBm -27.67 dB
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LTE Band 4/ 20MHz / 64QAM
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Highest Band Edge / 1 RB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70863 GHz -46.35 dém -33.35 d& 1.735 GHzZ 1.755 GHz 100.000 kHz 1.75391 GHZ 15.23 dBm -14.77 dB
1.708 GHe 1.710 GHz 200.000 kHz 1.70853 GHz ~34.93 dém -2L.e3de 1.755 GHz 1.756 GHz 200.000 kHz 1.75500 GHz -38.08 dBm -25.08 d&
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1.700 GHz 1.709 GHz 1.000 MHz 170866 GHz -34.93 dém -21.93 d8 1.735 GHz 1.755 GHz 100.000 kHz 1.73615 GHz -4.01 dBm -34.01 dB
1.705 GHz 1.710 GHz 200.000 kHz 1.70993 GHz -40.85 dém -27.85 dB 1.755 GHz 1.756 GHz 200.000 kHz 1.75501 GHz -41.29 dBm -28.20 dB
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Conducted Spurious Emission
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 927.043%8 MHz -53.57 dBm -40.57 dB 30,000 MHz 1,000 GHz 1.000 MHz 998.78811 MHz -53.37 dBm -40.37 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.63371 GHz -54.45 dBm -41.45 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68058 GHz -54.45 dBm -41.45 dg
1.765 GHz 3,000 GHz 1.000 MHz 2.11089 GHz -48,71 dBm -35.71 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.13270 GHz -51,52 dBm -38.52 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42021 GHz -48.11 dBm -35.11 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99292 GHz -48.43 dBm -35.43 db
9.000 GHz 13.000 GHz 1.000 MHz 12.83427 GHz -48.07 dBm -35.07 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.84927 GHz -48,04 dBm -35.04 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.03112 GHz 0 dBm -33.00 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.03071 GHz 0 dBm -32.90 dB
hid bl
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20.000 MHz 1.000 GHz 1.000 MHz 930.43728 MHz -53.31 dBm -40.31 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67569 GHz -54.30 dBm -41.30 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.15451 GHz -46.07 dém -33.07 db
3.000 GHz 9.000 GHz 1.000 MHz 6.96542 GHz -48.62 dém -35.69 db
2,000 GHz 13,000 GHz 1.000 MHz 12.83827 GHz -47.92 dBm -34.99 dB
13,000 GHz 18,000 GHz 1.000 MHz 17.05404 GHz -45,96 dBm -32,96 db
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LTE Band 4 / 3MHz
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 807.16892 MHz -53.45 dBm -40.45 dB 30,000 MHz 1,000 GHz 1.000 MHz 864.99500 MHz -53.24 dBm -40.24 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66793 GHz -54.46 dBm -41.46 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.63301 GHz -54.45 dBm -41.45 dg
1.765 GHz 3,000 GHz 1.000 MHz 2.11171 GHz -47.48 dBm -34,48 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.13311 GHz -50.43 dBm -37.43 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42021 GHz -47.88 dBm -34.88 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.46271 GHz -48.26 dBm -35.26 db
9.000 GHz 13.000 GHz 1.000 MHz 12.86227 GHz -48.25 dBm -35.25 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.93038 GHz -48.,20 dBm -35.20 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.62366 GHz -45.94 dBm -32.94 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.05112 GHz -45.77 dBm -32.77 dB
- m— e p—
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
fSpuriuus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 939.64768 MHz -53.37 dBm -40.37 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64245 GHz -54.35 dBm -41,35 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.15451 GHz -45.41 dém -32.41 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98692 GHz -48.57 dém -35.57 dB
2,000 GHz 13,000 GHz 1.000 MHz 11,95188 GHz -48.03 dBm -35.03 d&
13,000 GHz 18,000 GHz 1.000 MHz 17.04612 GHz -45,76 dBm -32.76 db
r— -
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LTE Band 4 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
S , ol | ) by
Ref Level 0.00 dem  Offset 5.40 dg Mode Auto Sweep Ref Level 0.00 dem  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de -40 dBm
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70 d8 70 dBm
derm -80 dem
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 912.50125 MHz -57.97 dBm -44.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 973.58071 MHz -57.96 dBm -44.96 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66554 GHz -58.02 dBm -45.02 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68548 GHz -58.29 dBm -45.28 dg
1.765 GHz 3,000 GHz 1.000 MHz 2.11450 GHz -47.66 dBm -34.66 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.13352 GHz -51.21 dBm -38.21 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42071 GHz -46.30 dBm -33.30 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.46071 GHz -46.99 dBm -33.95 db
9.000 GHz 13.000 GHz 1.000 MHz 11.85488 GHz -55.30 dBm -42.30 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.94838 GHz -55.52 dBm -42.52 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.03946 GHz -53,98 dBm -40.98 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.05070 GHz -53.78 dBm -40.78 dB
- m— e p—
L VA - L JL 4 ‘
Date: 6.JAN 2022 235343 Date: 7.JAN 2022 00-04:09
Highest Channel / QPSK
Spectrum I |u§
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 48 URIOUS } INF_ARS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
e |
o _mlwf"‘ o . Ww‘- bt g
Leanzrriimad
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
fSpuriuus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 871.78161 MHz -58.03 dBm -45.03 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.57074 GHz -58.64 dBm -45.64 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.15369 GHz -45.75 dBm -32.75 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.50071 GHz -48.77 dém -35.77 dB
2,000 GHz 13,000 GHz 1.000 MHz 11,95038 GHz -55.42 dBm -42.42 db
13,000 GHz 18,000 GHz 1.000 MHz 17.03487 GHz -53.90 dBm -40,90 dB
- -
l J v
Date 7 AN 2022 0008230
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LTE Band 4/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
S , ol | ) by
Ref Level 0.00 dem  Offset 5.40 dg Mode Auto Sweep Ref Level 0.00 dem  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
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-80 der -80 dBm
-90 dB -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 878.08346 MHz -58.03 dBm -45.03 dB 30,000 MHz 1,000 GHz 1.000 MHz 980.36732 MHz -58.01 dBm -45.01 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66589 GHz -57.77 dBm -44.77 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68338 GHz -57.46 dBm -44.46 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.11336 GHz -47.55 dBm -34,55 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.13599 GHz -51.40 dBm -38.40 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42121 GHz -45.44 dBm -32.44 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.45621 GHz -47.81 dBm -34.81 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.84927 GHz -55.54 dBm -42.54 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.90339 GHz -55.50 dBm -42.60 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.05320 GHz -53.95 dBm -40.95 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.03196 GHz -53.92 dBm -40.92 dB
- m— e p—
L VA J - L JL 4 ‘
Date: 7.JAN 2022 00-18:59 Date: 7.JAN 2022 00:29:25
Highest Channel / QPSK
Spectrum I |u§
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 48 URIOUS } INF_ARS PASS
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-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
fSpuriuus Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 968.73313 MHz -57.99 dBm -44,99 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.56584 GHz -58.47 dBm -45.47 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.15369 GHz -46.13 dém -33.13 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.49121 GHz -47.92 dém -34.92 db
2,000 GHz 13,000 GHz 1.000 MHz 11,93388 GHz -55.62 dBm -42.62 db
13,000 GHz 18,000 GHz 1.000 MHz 17.05612 GHz -53.98 dBm -40,98 db
r— -
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LTE Band 4 / 15MHz

N o y oo
Si 1 A || S¢ L A
Ref Level 0.00 dem  Offset 5.40 dg Mode Auto Sweep Ref Level 0.00 dem  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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20 d8 20 dBm
30 d8 -30 dBm
40 de -40 dBm
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-70 dBm
-80 dBm
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 998.78811 MHz -57.82 dBm -44.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 994.91004 MHz -58.02 dBm -45.02 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66624 GHz -57.86 dBm -44.86 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68163 GHz -58.44 dBm -45.44 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.11377 GHz -48,76 dBm -35.76 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.13887 GHz -51.47 dBm -38.47 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42221 GHz -46.39 dbm -33.35 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.45221 GHz -46.59 dBm -33.55 db
9.000 GHz 13.000 GHz 1.000 MHz 11.94988 GHz -55.49 dBm -42.49 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.90889 GHz -55,37 dBm -42.37 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.04487 GHz -53.86 dBm -40.86 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.04445 GHz -53.39 dBm -40.89 dB
- m— e p——
L VA J - L JL 4 ‘
Date: 7.JAN.2022 00:42:11 Date: 7.JAN 2022 00:52:37

Highest Channel / QPSK

Spectrum I |u§
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
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Limit ¢heck PASS
10 48 URIOUS } INF_ARS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm =
| *'LM- . . s e
-70 dBm
-80 dBm
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
fSpuriuus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 982.79110 MHz -57.98 dBm -44.98 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.48398 GHz -58.50 dBm -45.50 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.15328 GHz -47.31 dém -34.31 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.48171 GHz -47.60 dém -34.60 db
2,000 GHz 13,000 GHz 1.000 MHz 12.83877 GHz -55.57 dBm -42,57 db
13,000 GHz 18,000 GHz 1.000 MHz 17,05070 GHz -53,90 dBm -40,90 dB
- -
L J v
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LTE Band 4 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
S , ol | ) by
Ref Level 0.00 dem  Offset 5.40 dg Mode Auto Sweep Ref Level 0.00 dem  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
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Start 30.0 MHz 39006 pts Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 969.21789 MHz -57.82 dBm -44.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 924.13543 MHz -57.92 dBm -44.92 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66624 GHz -57.98 dBm -44.98 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67884 GHz -58.28 dBm -45.28 dg
1.765 GHz 3,000 GHz 1.000 MHz 2.11254 GHz -48,65 dBm -35.65 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.13558 GHz -51,56 dBm -38.56 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42271 GHz -46.41 dbm -33.41dB 3.000 GHz 2,000 GHz 1.000 MHz 3.44721 GHz -47.08 dBm -34.05 db
9.000 GHz 13.000 GHz 1.000 MHz 11.80289 GHz -55.48 dBm -42.48 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.93288 GHz -55.52 dBm -42.52 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.03904 GHz -53.80 dBm -40.80 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.03696 GHz -53.87 dém -40.87 dB&
- m— e p—
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Spectrum I |u§
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
fSpuriuus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 918.21824 MHz -57.83 dBm -44.83 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69143 GHz -57.87 dBm -44.87 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.15328 GHz -46.56 dBm -33.56 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.47221 GHz -47.34 dém -34.34 db
2,000 GHz 13,000 GHz 1.000 MHz 11,94838 GHz -55.55 dBm -42,55 db
13,000 GHz 18,000 GHz 1.000 MHz 17.02821 GHz -53,90 dBm -40,90 dB
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Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0031
30 Normal Voltage 0.0051
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0032

-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0035
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0006
20 Battery End Point 0.0031

Note:

1. Normal Voltage =3.89 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.48 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 4
LTE Band 4 / 20MHz / QPSK
. Over S.G. TX Cable |TX Antenna .
Channel Frza&l:_'ezn)cy (5:;5) (:II;nnlwt) Limit Power loss Gain POI?S/Z\ZM”
(dB) (dBm) (dB) (dBi)
3420 -56.00 -13 -43.00 -66.74 2.604 13.34 H
5130 -53.22 -13 -40.22 -63.73 3.011 13.52 H
Lowest 6840 -53.06 -13 -40.06 -63.26 3.271 13.47 H
3420 -56.45 -13 -43.45 -67.19 2.604 13.34 \%
5130 -53.08 -13 -40.08 -63.59 3.011 13.52 \%
6840 -53.07 -13 -40.07 -63.27 3.271 13.47 \%
3450 -56.34 -13 -43.34 -67.08 2.604 13.34 H
5175 -53.40 -13 -40.40 -63.91 3.011 13.52 H
Middle 6894 -53.34 -13 -40.34 -63.54 3.271 13.47 H
3450 -56.74 -13 -43.74 -67.48 2.604 13.34 \%
5175 -53.12 -13 -40.12 -63.63 3.011 13.52 \%
6900 -52.87 -13 -39.87 -63.07 3.271 13.47 \%
3465 -56.10 -13 -43.10 -66.84 2.604 13.34 H
5205 -52.91 -13 -39.91 -63.42 3.011 13.52 H
Highest 6945 -52.95 -13 -39.95 -63.15 3.271 13.47 H
3465 -57.39 -13 -44.39 -68.13 2.604 13.34 \%
5205 -53.53 -13 -40.53 -64.04 3.011 13.52 \%
6945 -53.40 -13 -40.40 -63.60 3.271 13.47 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
— THE END——
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